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PN | DESCRIPTION [ Price | /N | DESCRIPTION [ price | e/ | DESCRIPTION [ price | PN | DESCRIPTION [ price
10840 Compound T-nut $2.60 | 20870 Collet Retaining Ring 21.841 31220 22-Tooth Gear, 24 Pitch 6.76 | 34950 Mill Adj. Zero Hndwl. Upgrd. Kit (In.) 150.80
10850 10-32 x 1/4" Skt. Hd. Cap Screw™ 0.68 | 20880 WW Collet Tailstock Adapter Body 59.02| 31240 24-Tooth Gear, 24 Pitch 7.28 | 34951 Mill Adj. Zero Hndwl. Upgrd Kit (M) 150.80
10880 Follower Rest Brass Pads (Set of 2) 5.46 [ 20890 8mm Collet Tailstock Adapter Body 59.02 | 31260 26-Tooth Gear, 24 Pitch 8.06 | 35020 Moveable Vise Jaw 24.44
10890 Follower Hold-down Tab 9.88 | 20970 8-32x 1/2" Skt. Hd. Cap Screw 1.82 | 31270 127-Tooth Gear, 56 Pitch 20.28 | 35030 Fixed Jaw Insert 8.06
10910 Live Center Body 31.46| 20980 Clock Arbor Cap 546 31280 28-Tooth Gear, 24 Piich 8.58 | 35040 Moveable Jaw Insert 6.24
10920 Live Center Point 11.96 [ 20990 Clock Arbor Spacer 2.86 [ 31300 30-Tooth Gear, 24 Pitch 9.36 | 35050 Pull-down Bar (Pre March 1993) 416
10930 Live Center Bearing 11.96| 22100 Radius Cutter Body 98.28 | 31320 32-Tooth Gear, 24 Piich 9.88 | 35060 Convex Washer 0.83
10940 10-32 x 3/8" Set Screw w/ Nylon Tip 1.82| 22110 Radius Cutter Support, Left 19.76 | 31340 34-Tooth Gear, 24 Pitch 10.40 | 35070 6-32 x 3/8" Flat Head Screw™ 0.57
11410 Set of 3-Jaw Chuck Jaws (Chuck Repair, 81.90| 22111 Radius Cutter Support, Right 19.76 | 31350 35-Tooth Gear, 24 Pitch 13.26 | 35100 Vise Body (After March, 1993) 65.52

Factory Installed Only) 22120 Radius Cutter Pivot Pin 6.76 31360 36-Tooth Gear, 24 Pitch 11.18 35120 Pull-down Member (After March, 1993) 9.36
11420 Soft Jaws (for 3-Jaw Chks 1040/1041) 81.641 92130 10-32 x 1" Button Head Socket Screw 0.68 | 31380 38-Tooth Gear, 24 Pitch 11.70| 35130 10-32 x 1-5/8" Skt. Hd. Cap Screw™ 047
11421 Soft Jaws (for 4-Jaw Chks 1030,1044) 9282 29510 Quick-Change Tool Post Bady 144556 | 31400 40-Tooth Gear, 24 Pitch 12.22| 35150 Rotary Col. Atich. Fixed Clamp Disk 1872
11440 Set of 4-Jaw Chuck Jaws (Chuck Repair, ~ 92.82 | 99511 Quick-Change Tool Post Riser Body 65.52 | 31500 50-Tooth Gear, 56 Pitch 10.14| 35160 #2000 Col. Graduated Clamp Ring 20,54
460 E[‘;{'}%L‘Lﬁ;'&‘r’ea“'Y) 442 22520 Quick-Change Tool Pt L-hand Com 494 31510 150-Tooth Gear, 56 Pitch 39.52| 35170 #2000 Col. Moveable Clamp Disk 2.9
11560 8.0mm WW Collet Adapter 24.18 22530 Quick-Change Tool Post Ri-hand Cam 494 (31560 4-40 x 7/8" Skt. Hd. Cap Screw*™ 047 35180 Rot. Col. Attch. Magnified Scribe Lens 6.76
1570 K.notk-out Bar (WW Collet ) 4'42 22550 Qk-Chg TI. Post Carb. Insert Hidr. Bdy. 80.08 | 31570 Boring Head Adjustment Dial 7.28| 35190 Rot. Col. Attch. Scribe Lens Mount. Blk. 3.38
11580 WW Collet Adapter 18.72 22560 10-32 x 1" Cone Point Set Screw™ 0.47| 31580 Primary Boring Head, 1.24" 52.00| 35580 Hold-down Clamp 2.86
11590 WW Collet Drawbar 3976 | 22561 RH 35° Insert Holder Body 46.02| 31590 Secondary Boring Head, 1.24" 35.36 | 35620 10-32x 7/16" Ski. Hd. Cap Screw 0.68
11650 WW Collet Wood Bor (Deluke Set) 1540|2570 4-40x1/4" Skt. Hd. Cap Screw* 0.42{ 32010 Index Bed 70.98 | 35710 Vise Base (Rotating Vise Base) 3276
11660 WW Collet Wood Box Insert 19.76 22571 LH 35° Insert Holder Body 46.02 | 32020 Index Lock Pin 4.42| 35720 Rotating Base (Rotating Vise Base) 27.30
11681 WW Collet Bolt for 2045 Index Blocks 28.86 22580 T7 Torx Driver 6.76| 32030 Index Spring 1.56 [ 35730 Clamp Ring (Rotating Vise Base) 13.26
11730 Soft Jaws (for Self-cent. 4-Jaw Chk) 92.82 22600 Qk-Chg TI. Post 1/4" Tool Holder Body 41.34| 32040 Slow-speed Belt 17.68 | 35740 Vise Clamp (Rotating Vise Base) 234
11740 Steady Rest Brass Puds.(SelofS)' 6.76 22620 Qk-Chg Tool Post Cam Spring Pin 0.99| 32100 10-32 Hex Nut* 057 | 36010 Knurling Holder (Right) 28.08
11750 Steady Rest Body 395 | 22630 Qk-Chg T/P Cam Springs, .120" x 7/16" 036 | 32120 48 Pitch Rack 28.86 | 36020 Knurling Holder (Left) 28.08
11760 Steady Rest Clamp 476 | 22650 Qk-Chg T/P 3/8" Boring TI. Hldr. Bdy 50.70 | 32130 Indexing Case 84.24 | 36030 .030 Washer* 073
11770 4-Jaw Chuck Jaws (Self-Centering) o g | 22680 Qk-Chg T/P Knurled Ht. Adjust. Knob 1.30 | 32140 10-32x 1/2" Cup Point Set Screw* 0.47 | 36040 3/16" x 3/4" Dowel Pin 1.04
11801 3/8" Rohm Chuck 54.60 22700 Qk-Chg Tool Post Cutoff Toolhldr Body 37.44| 32170 Gear Tooth Cutter Body 39.52| 37090 3/8-16 to 3/4-16 R/T Chuck Adapter 5.98
11810 3/8" Jacobs Chuck Key 7.28 22710 Qk-Chg Tool Post Cutoff Toolhldr Clamp 9.10 [ 32180 10-32 x 1" Thumbscrew 1.82 [ 37091 3/8-16t0 12 x Tmm R/T Chuck Adptr. 16.38
11821 Bullnose Center Body 68| 30100 Std. Headstock Assembly (w/o Motor) 111.54 | 32190 10-32 x 1/2" Skt. Hd. Flat Screw™ 0.47 | 37092 3/8-16 o 14 x Tmm R/T Chuck Adptr. 16.38
11822 Bullnose Conter Point 4914 | 30110 Hdstk Ashy w/ 9/16” hole (w/o Motor) 185.38 | 32200 Index Case Cover 22.10| 37093 3/8-16 to 1/2-20 R/T Chuck Adapter 16.38
11823 Bullnose Conter Preload Nut 676 | 30111 ER-16 Headstock Asby (w/o Motor) 180.18 | 32210 6-32 x 3/8" Skt. Hd. Cap Screw™ 0.47 | 37094 3/8-16 to 3/8-24 R/T Drill Chuck Adpt. 16.38
11830 Milling Table Base 50'70 30130 Hold-down Clamp, plain 9.88 | 32220 Index Gear, 72-Tooth, 48 Pitch 1534 37130 Worm Assembly 37.18
11860 Jacobs 1/4" Chuck Key 468 | 30133 Extended T-nut 2.08 | 32230 Indexing Spindle 4342 37150 Oiler Plug 2.08
11880 #1 Morse Arbor Adapter ]0'40 30134 Step Block (Anodized) 11.18 | 32240 Index Stepping Lever 16.90 | 37160 Preload Nut 416
11890 #0 Morse Arbor Adapter 9.36 30135 Hold-down Clamp, stepped 10.66 | 32250 Index Tailstock Center 8.58| 37170 Lock Pin 5.98
11900 Jocobs 1/4" Chuck 4974 | 30139 Step Block, (Not Anodized) 8.84 (32260 Index Tailstock Case 23.66 | 37180 Upright 3276
11920 1/4" Carbide Tool, Right 70| 30140 10-24x 1-1/4" Carriage Bolt* 0.73 | 32500 Indexing Collar 26.26 | 37190 Right Angle Base 30.16
11930 174" Carbide Tool Left 780 3015 Toggle Switch Cover 9.36 | 32510 6-32 x 1/8" Nylon Tip Skt. Hd. Set Scr. 0.99 | 37200 10-32 x 3/8" Button Head Cap Screw 0.42
1940 174" CurbideTooIl60° 7.80 30181 Rear Cutoff Tool Holder Body 46.02 | 32540 High-speed Belt 15.34| 37210 Hold-down Tab (requires grinding, call) 15.34
11941 1/4"Ra dius(uh‘inlgTooI 730 | 30220 Toggle Switch Lock Ring 057 33050 High-Torque DC Motor & S/C Ashy 302.12( 37220 6-32 x 1/4" But. Hd. Skt. Hd. Cap Screw 0.42
11950 High Speed Steel Tool, Right 780 | 30230 Toggle Switch 8.06 | 3306 #1M Headstock, DC Motor, S/C Ashy 385.32( 37230 Right Angle Tailstock Case 3276
1190 High Speed Steel Tooly Lokt 7.80 30240 No. 1 Center Drill 7.80| 3307 10,000 RPM Headstock/motor/SC Asby 472.68 | 37240 Right Angle Tailstock Bracket 21.06
11970 High SpeedSleeITooI'Boring 1638 | 30260 No. 2 Center Drill 7.80( 3308 ER-16 Headstock/motor/SC Ashy 498.68 | 37510  Tilting Angle Table, Top Plate 3276
11980 Rocker Tool PostBodyy 19.76 30270 No. 3 Center Drill 7.80| 3309 9/16" Headstock/motor/SC Ashy 412.62 | 37520 Tilting Angle Table, Side Plate (plain) 15.86
11990 Rocker Tool Post Center 6.76 30360 Spur Driver Body 16.90 | 3310 3C Collet Headstock/motor/SC Asby 649.48 | 37530 Tilt. Angle Table, Sd. Plate (engraved) 19.76
12040 Adiustable Tool Body 32.76 30370 Spur Dowel Pin 5.72| 3311 Nickel Spindle Headstock/motor/SC Asy ~ 437.32 | 37540 Tilting Angle Table, Bottom Plate 3276
12050 832 3/8" Ski. Hd. Cap Screw* 0'52 30390 Wood Tool Rest Body 13.26 [ 33100 15" Lathe Metric-to-Inch Conversion 157.30 | 37550 Tilting Angle Table, Bushing 2.86
12060 #8 Washer o 0.36 30410 Armature Support Bearing 7.02| 33120 15" Lathe M-to-I Convr., Zero Hdwls. 216.32 | 37560 Tilting Angle Table, Chuck Hold-down 6.76
12070 9/64" Hex Key 0.83 30430 Armature Support Body 28.08 | 33150 24" Lathe Metric-to-Inch Conversion 236.08 | 40010 15" Lathe Base 39.52
12080 Adiust. Live Crr. Face w/ Brag & Point 39'52 30440 3" Tool Rest (For use with P/N 1291) 27.04| 33200 15" Lathe Inch-to-Metric Conversion 157.30 [ 40020 Motor Bracket 7.02
1209 Adiusi;lhle Chu;kArbor Fae 26.26 30450 3" Tool Rest 26.26 | 33210 15" Lathe I-to-M conver., Zero Hdwls. 216.32 | 40030 Handwheel Shim Washer 0.42
12100 Adiustable Tool Holder Face 26.26 30460 5" Tool Rest 3276 | 33250 24" Lathe Inch-to-Metric Conversion 236.08 | 40040 Drive Belt 9.10
12120 Adjustable 1" Die Holder Face (vith 39'52 30480 5" Tool Rest (For use with P/N 1291) 32.76 | 33300 Std. Mill Metric-to-Inch Conversion 126.88 | 40050 Crosslide/Y-axis Handwheel Asby 11.96

13/16" Adapter Bushing) 7130490 Fly Cutter Body 39.52 | 33350 Deluxe Mill Metric to Inch Conversion 168.22 | 40060 Speed Control Bracket (For AC motors) 12.48
12640 Compound Nut (Metric) 754 | 30660 Slitting Saw Body 39.52 | 33400 Std. Mill Inch to Metric Conversion 131.04 | 40070 Faceplate 10.66
12680 Compound Slide Screw (Metric) 9.g8 | 30670 Slitting Saw Cap 9.36 | 33450 Deluxe Mill Inch to Metric Conversion 168.22 | 40080 Leadscrew/X-axis Handwheel Ashy 11.96
12720 Compound Base 35.36 | 30810 1/4" End Mill 12.22| 33500 2000 Mill (1) to 2010 (M) Conversion 192.40 | 40090 Drive Dog 3.64
12730 Compound Rotating Base 41.86 | 30820 1/8" End Mill 12.22 | 33550 2010 Mill (M) to 2000 (1) Conversion 192.40| 40100 Headstock Casing 65.52
12740 Compound Nut (Inch) 754 | 30830 3/16" End Mill 12.22 | 34010 Oversize 2.5" Handwheel Body 19.76 [ 40111 Tailstock Casing (Gib style) 46.02
12750 Compound Clamp Ring 20.80 | 30840 5/16-24 x 4-1/2" Drawholt w/ Washer 4.68 | 34020 Oversize Handwheel Knob 2.86 | 40112 Tailstock Gib 15.86
12760 Compound Slide and Tool Post 72.28 | 30850 Cutoff Tool Holder 28.08 | 34030 Oversize Handwheel Shaft 2.86 | 40120 15" Lathe Bed 91.78
12770 Compound Gib 10.14 | 30860 Cutoff Tool Blade 20.80 | 34060 Thrust Bearing Set 13.26 [ 40160 Preload Nut 5.20
12780 Compound Slide Screw (Inch) 9.g8 | 30880 1/4"-20 x 5" Drawholt with Washer 5.46 | 34061 Thrust Bearing Washer 1.56 | 40173 Plastic Backlash Adjusting Arm 6.76
12831 Tailstock Riser Body 47.32| 31010 Screw Cutting Attachment Handwheel 38.22| 34070 Z-axis Handwheel Body (Inch) 18.46 [ 40174 Saddle Nut (Inch) 9.36
12840 Tailstock Riser Clamp 13.26 | 31020 Primary Support Arm 13.26 | 34080 Oversize Handwheel Plug 0.99 | 40176 Saddle Travel Extension (2000) 13.26
12850 Riser Rocker Tool Post Body 42.64 | 31030 Secondary Support Arm 12.22 | 34090 Z-axis Handwheel Body, (Metric) 19.76 | 40177 Saddle Nut Ashy w/ Ball (Inch) 19.76
12860 10-32 x 2-1/4" SHCS 0.99 | 31040 Shim Washer, Small 0.68 [ 34110 Oversize 2.5" Handwheel Body (Metric) 19.76 | 40180 Tool Post Body (Standard) 1352
12870  Riser 3/8" Tool Post Body 43.68| 31050 Shim Washer, Large 0.78 | 34210 2" Adjustable Zero Handwheel Body 19.76 | 40200 Leadscrew 26.26
12950 Headstock Riser Block 35.10| 31060 Gear Bushing 2.08 | 34220 Lock Nut, Adjustable Zero Handwheel 2.86 | 40220 Feed Screw 9.36
12980 1/4-20 x 3/8" Flat Head Screw, Slotted* 0.99 | 31070 Gear Drive Pin 1.30| 34230 Adj. Zero Hndwhl. Collar, Y/Crossld. (In.) ~ 19.76 | 40230 Headstock Spindle 52.52
12990 Headstock Pivot Pin 676 31080 10-32x 3/8" Set Screw* 0.47 | 34240 Adj. Zero Hndwhl. Collar, Y/Crossld. (M)~ 19.76 | 40239 Spindle w/ 9/16" hole through 78.78
13910  Steady Rest Riser Body 4732 31090 #6 x 3/16" Pan Hd. Sht. Met. Screw™ 0.47 | 34250 Locking Screw 2.08 | 40240 Lathe Pivot Pin 5.20
13920 Steady Rest Riser Clamp 13.26 | 31100 100-Tooth Gear, 56 Pitch (with notch) 16.90 | 34260 Adj. Zero Hndwhl. Collar, Z/Ldscw. (In.) — 19.76 | 40250 Tool Post T-nut 2.86
15090 Sliding Shaft (with DRO, use P/N 81509) 9.8 | 31110 100-Tooth Gear, 56 Pitch 16.90 | 34270 Adj. Zero Hndwhl. Collar, Z/Ldscw. (M) 17.16 40260 Head Key 2.86
15410 “0” Ring 0.99| 31150 Gear Shaft 3.64| 34410 2.5" Zero Handwheel Body 2496 | 40270 Tailstock Spindle (Factory Installed Only) ~ 23.66
15420 Engagement Lever 7.02| 31170 5/16 x 1-1/4" Shoulder Bolt 3.64 (34900 Lathe Adj. Zero Hndwl. Upgrd. Kit (In.) ~ 109.46 | 40280 Thrust Collar 416
15430 Fixed Shaft 3.64 | 31200 20-Tooth Gear, 24 Pitch 6.24| 34901 Lathe Adj. Zero Hndwl. Upgrd. Kit (M)~ 114.66 | 40290 1/4-20 Screw Adapter 6.76
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40300 Leadscrew Thrust 12.22 43230 DC Stepped Spindle Pulley 21.06 | 51140 Backlash Nut, Y-axis (Metric) 2.86| 81110 DRO Encoder Housing Cap 2,08

40310 5-40 x 1" Skt. Hd. Cap Screw* 0.73 | 43240 6-32 x 1/4" Pan Head Screw* 0.42 | 51160 5000 Leadscrew, Y-axis (Metric) 13.26 | 81150 DRO Stand 8.06

40320 Bearing Washer 3.12| 43250 Insulated 16-14 Terminal 0.83| 51161 5000 Leadscrew, Y-axis CNC (Metric) 13.26 | 81280 #2 x 3/8" Self-tap. Pan Head Screw™ 047

40330 10-32 x 5/8" Skt. Hd. Cap Screw* 0.47 | 43360 DC Motor Pulley 10.66 | 51170 Leadscrew, X-axis (Metric) 19.76 | 81300 DRO Thrust Collar, X- and Y-axis 546

40340 10-32 x 1" Skt. Hd. Cap Screw* 0.47 | 43365 10,000 RPM Pulley Bracket, Quter 23.66 | 51171 Leadscrew, X-axis, CNC (Metric) 15.86 | 81350 DRO Thrust Collar, Z-axis 10.66

40370 Leadscrew Support 19.76 | 43366 10,000 RPM Pulley Bracket, Inner 23.66 | 51172 18" X-axis Leadscrew (Metric) 43.68 | 81500 DRO Tach. Encoder and Cable Ashy 23.66

40380 #1 Morse Center 6.76 | 43367 10,000 RPM Spindle Pulley 28.86 | 51173 18" X-axis Leadscrew, CNC (Metric) 43.68 | 81508 DRO Thrust Collar, Lathe Leadscrew 13.26

40390 #0 Morse Center 6.76 | 43368 10,000 RPM Motor Pulley 30.16 | 51200 Nut, Y-axis (Metric) 2.86 | 81509 Extended Sliding Shaft (DRO) 9.88

40400 Plug Button 073 | 43460 DC Electronics 143.99 | 54020 Deluxe 12" Mill Base (Inch) 157.30| 81510 DRO Tachometer decal 598

40420 Headstock Bearing 14.56 | 43490 DC Belt Guard Assembly 39.52| 54120 Deluxe 12" Mill Base (Metric) 157.30 [ 87510 CNC Rotary Thl. Stepper. Motor Mnt. 4212

40440 Self-tapping Screw 0.42 43500 DC Motor Brushes (2, internal) 19.76 | 54160 5400 Y-axis Screw (Inch) 15.86 (Replacement only, not adaptable to std.

40500 10-24 x 3/4" Skt Hd. Cap Screw* 047 43610 Chip Guard 10,66 | 54161 5400 Y-axis Screw, CNC (Inch) 15.86 Rofary Table)

40501 10-32 x 1/2 Button Ho. Hex Screw 1.30{ 43620 Chip Guard Hinge 546 | 54170 5400 Y-axis Screw (Metric 15.86 | 8761  CNC Computer w/driver box 131040

40510 10-32 x 3/8" Skt. Hl. Cap Screw* 047 44010 24" Lathe Bose 91.78 | 54171 5400 V-axis Screw, CNC (Meric 15.86 | 90050 1K Potentiometer for 1/2 HP AC mir. 2.84

40520 10-32 x 3/16" Cup Point Set Screw* 047 | 44114 Deluxe Tailstock Assembly (Inch) 11154 | 54180 Deluxe Engraved Mill Table (Inch) 8346 | 90060 5K Potentiometer 9.36

40530 5-40 x 3/8" Skt. Hd. Cap Screw* 047 | 411M Deluxe Tailstock Assembly (Metric) 11154 | 54182 18" Deluxe Mill Table (Inch or Met) 202,02 | 90080 3/8-32x 1/2" Hex Nut 036

40540 5/16-18 x 3/4" Cone Point Set Screw” 0.68| 44120 24" Lathe Bed 16354 | 54190 Deluxe Engraved Mill Table (Meric) §3.46 | 90800 Model 4000 Mylar Label 068

40550 5/32" Hex Key™ 0.73| 44171 Backlash Adjustment Body 10.92 | 56010 14" (8-diredtion) Mill Base (Inch) 169.26 | 90810 Model 5000 Mylar Label 068

40560 3/16" Hex Key* 0.73 | 44172 Saddle Locking Lever (Inch) 6.76 | 56020 14" (8-direction) Mill Base (Metric) 169.26 .

40561 1/8" Hex Key* 1.56 [ 44173 Saddle Locking Lever (Metric) 13.26 | 56050 Adapt. base, std. mill to 8-way col. ¢708| For other accessories see:

40570 3/32" Hex Key* 0.73| 44200 24" Leadscrew (Inch) 32.76 | 56110 2000 Mill Column Extension Bolt 13.26| - Chucks and Collets Price List

40580 Spindle Bar (“Tommy” Bar) 0.68 | 44210 6.5" Slide Screw (Inch) 13.26 | 56130 2000 Arm Hold-down Bolt 858 . : ica |

40590 1/4"1.D. Washer* 0.31 | 44211 6.5" Slide Screw, CNC (Inch) 13.26 | 56150 2000 Y-axis Leadscrew (Metric) 19.76 .La.tlllle A“esso.nes P.me L.ISt ludes Vid

40600 10-32 x 14" Flat Point Set Swrew* 0.36| 4220 65" Slide Screw (Metri 1326 | 56151 2000 Y-axis Loadscrew CNC (Metrid 1976| * Mill Accessories Price List (Indudes Videos

40620 Power Cord (USA) 13.26 | 44221 6.5" Slide Screw, CNC (Metric) 13.26 | 56160 2000 Y-axis Leadscrew (Inch) 19.76 and BOOkS)

40630 Power Cord (UK) 27.30 | 44230 24" Leadscrew (Metric) 32.76 | 56161 2000 Y-axis Leadscrew, CNC (Inch) 1976| - Cutting Tools Price List

40640 Power Cord (Europe) 16.38 | 44880 6" Crosslide (Inch) 38.22 | 56200 2000 Arm Hold-down Washer 13.78

40660 3/16" 1.D. Washer* 0.36 | 4488A Crosslide & Saddle Asby (Inch) 158.34 | 56210 2000 3/8-16 x 2" Shouldered Bolt 4.68 . .

40670 10-32x 12" SHCS* 0.47| 44881 Crosslide Asby, Std. Hndwhl. (In.) 500 | 56220 2000 Swing Arm (Not engraved, L) 23.66|  CLICK HERE for links to all current Sherline

40690 10-32 x 3/4" SHCS* 0.47 | 44882 Crosslide Asby, Oversize Hndwhl. (In.) 6552 56230 Flange Nut 6.24| price lists.

40700 10-32 x 1-3/4" SHCS * 0.94| 44883 Crosslide Asby, Adjust. Hndwhl. (In.) 85.28 | 56240 1/4-20 x 1-1/2" Skt. Hd. Cap Screw™* 052

40710 10-32x 1-1/4" SHCS * 0.94 | 45010 Column (Z-axis) Leadscrew (In.) (11") 15.86 | 56330 2000 Swing Arm (Engraved, RH) 28.34 NOTES:

40720 10-32x 1-1/2" SHCS * 0.94| 45011 2000 Column (Z-axis) Leadscrew (In.) 19.76 | 56350 2000 Column Adjustment Block 494 i .

40730 1032 x 2" SHCS * 0.94| 45012 #6 flat washer 0.36 | 56400 2000 Arm Spacer Block 80| The paris lisied here are individual

40740 10-32x 7/8" SHCS * 047 | 45013 5-40 x 3/8" Flat head socket screw 0.57 | 56440 2000 Arm Mount (Knuckle) 68.38| replacement parts, not complete assemblies.

40750 Thumbscrew 10-32x 1/2" 1.56 | 45014 5-40 x 3/8" Button hd. cap screw 083 | 56450 2000 Index Tab (90° bend ot fip) 234| For complete assemblies or accessories, see

40760 Thumbscrew, 10-32 x 5/8" 1.56 | 45030 Column Bed (Standard 11") 72.28 | 56470 2000 Arm Bolt Dwl. Pin (3/32" x1/2") 0.52 Lath d Mill A Price List

40770 10-32 x 5/16" SHCS (for 3047) 042 45040 Column Saddle 39.52 | 56550 2000 Column Top 3432| our Lame and Ml Accessory Frice LISIS.

40780 10-32 x 1-1/8" SHCS * 0.99| 45050 Column Bose (1-Hole) 69.94 | 56670 Adapter Base, Lathe fo 8-way Colomn 7358 | It is more expensive to purchose all the

40820 Gib Lock 1.04 | 45070  Lock (Teflon®) 0.68 | 56700 #2000 Column Base 3562| individual components of an accessory than

40860 Tuflstotk Lokag Scre\_N Lock Grommet 1.56 [ 45090 #4 x 1/4" Sheet Metal Screw* 0.47 | 56770 #2900 M|II('o|umn Extension 2.26| 1o purchuse the assembled accessory. For

40870 Tailstock Spindle Locking Screw 1.50| 45100 Power Feed Bracket 6.76 | 61020 Horizontal Mill Base 137.28 f loded vi ith b

4088X 13" Crosslide Asby (Saddle not incl.) 118.04 | 45110 Power Feed Cord with Switch 1456 | 61030 6.3" Alignment Bar 1326| Teference, explo e.wews wit pqrt num ers
(Note: 13" table is 1/4" thicker than 6" 45120 Power Feed Motor Case 1066 | 61040 2.8 Alignment Bar 676| for all lathe and mill parts are printed in the

10890 'Sliil)(}:’;gr%l’v"'liis;ﬂhove(emef“"e-) 286 45130 Power Feed Motor (120 V) 65.52 | 61050 Split Column Base (2-Hole) 7878|  Assembly and Instruction Guide that came

40900 10-32x3/8" Flat Head. Skt. Hd. Screw™ 047 ggg Eggglfelrump (for Power Feed P/N 3001) ggg g}ggg gg::; gz:z:: gg::’ Lzl:tom gggi vith your lathe or mill. Links to the various

40910 Lathe Saddle BA24| 45140 Column Leadscrew (Wetrid) 15.86| 61100 Robber Feet (4) 4761 machine exploded views can also be found on

49850  Lathe Crosslide Bucklosh Upgrade Kit 2730 | ye367 449000 7.qxis Column Leadscrew (W)~ 19.76 | 61110 1/4-20 x 5/8" Skt. Hd. Cop Screw* 062| Sherline’s website at Exploded Views.

40980 Crossllde.Glb, Mill X- and Y-axis Gib 3121 45170 Column Saddle Positioner 286 61120 1/4-20 x 1" Skt. Hd. Cap Screw* 0.73

40990 Saddle Gib , 3121 45180 3/16" Ball 0.68| 61130 1/4-20 x 3" Skt. Hd. Cap Screw* 156

41040 Leuds'(rew/X-u'ms Handwheel (Met'nt) 11.96 45190 #10 Washer, Type B 0.36 [ 61140 1/4-20 x 3-3/4" Skt. Hd. Cap Screw* 1.82

41050 Crosslide / Y-axis Handwheel (Metrid) 1196 | 45900 Boreq Column Thrust (Z-axis) 676 67020 24" CNC Lathe Bed 165.36

41080 6-32 Hex ot 0311 45950 Power Feed Motor (240V) 7228 | 67021 CNC Mill Column Bed 7358

41090 8-32x1/2" Set Strew 0381 45960 Extended Column Bed (15') 98.28 | 67022 15" CNC Lathe Bed 94.38

4111A- Tailstock Assembly (Inch) 85.28 | 45970 15" Extended Z-axs Serew (Inch) 1976 | 67024 15" CNC Leadstrew (Inch) 2626

A1TTM Tailstock Assembly (Metric) 85.28 | 45980 15" Extended Z-axis Leadsurew (Met) 1976 | 67025 15" CNC Leadscrew (Metric 2626

41130 Speed Control Knob 2861 45290 15" CNC Z-axis leadstrew (Inch) 1976 | 67026 24" ONC Leadstrew (Inch) 3276

41140 1/5 HP Spd. Cnir. Electronics (115 V) 49.14 | 4e997 157 CNC 7-axis leadscrew (Meric) 1976 | 67027 24" INC Leadscrew (Metric 3276

4114V-1/5 HP Spd. Catrl. Electronics (220 V) 49.141 45450 High-Torque DC Motor (Leeson) 172.64 | 67028 Std. Z-axis CNC Leadscrew (Inch) 15.86

41174 Locking Saddle Nut w/hole (Metric) 9881 45451 Motor brushes, pair (Leeson) 2626 | 67029 Std. Z-axis CNC Leadscrew (Metric) 15.86

4177 Saddle Nut Asby w/ Ball (Metric 1976 | 45460 High-Torque DC Motor (Protech) 172.64 | 67030 2000-series Z-axis CNC Ldscrw. (In.) 15.86

41180 1/2 HP Speed Control Electronics 49.141 45465 Motor brushes, pair (Hill House 2013) 32.76 | 67031 2000-series Z-axis CNC Ldscrw. (M) 15.86

1200 Leadscrew (Metric 26.26 | 45470 High-Torque DC Motor (Hill House) 17264 67035 CNC 6" Lathe Crosslide Thle U3

41220 Feed Screw (Meric) 9361 45884 Adjust. Crosslide/Saddle Asby (Inch) ~ 185.64 | 67036 CNC8" Lathe Crossld. Tbl (7/8" thick) ~~ 47.32

41270 Tistk. Spindle (Met., Fac. Install Only) 2366 | 4spay agiust. Crosside/Saddle Asby (Met)  185.64| 67040 CNC Lathe Bed Hold-down 1326

41370 Leadscrew Support (Metric 8.6 | 50010 10" Sd. Wil Base 118,04 | 67050 CNC Standard Mill Table 7228

41460 Mofor Brushes-1/4 HP (2) 26.26 | 50050 Column Base (2-Hole) 60.06 | 67051 CNC Delue Mill Table (Inch) 83.46

41890 Slide Screw Insert (Metric) 2801 50120 Pointer (Also Backlash Lock, pre 10/98) 0.83 | 67052 CNC Deluxe Mill Table (Metric) 83.46

42040 Crosslide/Y-axs Handwheel Body 1196 50130 Backlash Nut, X-axis (Inch) 286| 67102 CNC Mount (ATl axes) 012

42050 Hondwheel Shat 1:56 | 50140 Backlash Nut, Y-axis (Inch) 286| 67104 CNC Prelood Nut (RH -28, In & Met) 3,12

42060 Handwheel Knob 2350150 Backlash Lock (Afler 10/98) 234| 67105 CNC Coupling 1456

42070 6-32x 3/16" Pun Head Machine Screw™ 042 | 50100 5000 Leadscrew, Y-uxis (Inch) 13.26 | 67106 CNC Preload Nut (RH, Inch) 312

42080 Lead Screw/X-uxis Handwheel Body 1196 | 50161 5000 Leadscrew, Y-axis, CNC (Inch) 1326 | 67107 CNC Preload Nut (LH, Inch) 312

42140 Crosslide/Y-axs Hndwhl. Body (Metric) - 11.96 | 50770 | eqgscrew, Y-anis (Inch) 1976 | 67108 CNC Preload Nut (RH, Mefric) 312

47180 Leadscrew/X-axis Hndwhl. Body (Met) 1196 | 50177 | eqdscrew; X-ais, CNC (Inch) 1976 | 67109 CNC Preload Nut {LH, Metrig 312

42470 Motor Brushes-1/2 HP (2) 284\ 50179 Leadscrew, 18", X-axis (Inch) 43.68| 67111 8-32 x 3/4" Skt. Hd. Cap Screw™ 047

43000 DC Speed Control Electronics Ashy 200.20 | 50173 | eadscrew, 18", X-axis, CNC {Inch) 43.68| 67115 5-40 x 7/8" Skt Hd. Cap Screw” 047

43100 DC Motor Standoff 182) 50180 ill Table 72.28| 67150 CNC 10 Std. Mill Buse 119.34

43110 DC Speed Control Cover 2236\ 50190 Lock, X-axis 286| 67151 CNC Deluxe 12" Mill Base (Inch) 15829

43120 DC Speed Control Hinge Plate 6761 50200 Nut, Y-oxis 286 67152 CNC Deluxe 12" Mill Base (Metric 15829

43130 DC Speed Control Cover Mounting Plate 546 | 50710 .37 x 1/4" Pan Head Strew 047 67120 CNC Preload Bearing 11.96

43140 DC Speed Control Tab, Small 2861 50290 1/4-20 x 1-3/4" Skt. Hd. Cap Screw” 068 | 67153 CNC 8-direction 14" Mill Base (Inch) ~ 171.86

43150 DC Speed Control Tab, Lorge 286 | 50240 Pivot Pin, Mill Column 3.12| 67154 CNC 8-direction 14" il Base (Met) ~ 171.86

43160 - Belt Guard, Outer . 13261 50980 Thrust Collar (Mill 416 67210 CNC8" Crosslide Leadscrew (Inch) 1976

43170 6-32 x 1-3/8" Pan Head Strew 0421 50910 Wil Saddle 78.78| 67221 (NC8" Crosslide Leadscrew (Met.) 19.76

43180 Belt Guard, Inner . 1326/ 50980 Gib, X-axis (Same as P/N 40980) 312 76130 6-32x7/16" Button Head Screw 156

43190 #2 x 1/4" Fl. Hd. Sht. Metal Serew 0421 50090 Gily Y-axis (Same as P/N 40980) 3.12| 76140 5/64" Hex Key 073

43200 DC Speed Control Mylar Label 182| 51130 Backlash Nut, X-axis (Metric) 286| 81050 DRO 115VAC Pwr. Supply/Tronsfrmr, 44,98
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